VERTICAL 4 POST TIE OFF BRACKET

m n u I T Part Number(s): V4APTOB, V4APTOBWH

© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS VO00030AP

a0 2 0 /Lower Panel

R4P q @
g}
Mount %“@”
Brackets o @
= 2 G.A‘/Upper Panel
5 00
Rack Brackets —r
52 g0
Required hardware - included
(6) M5-10mm CARRIAGE BOLT E Il
(14) M6 FLANGE NUT H
Required tools - not included
RATCHET W/
M7 SOCKET —
& M10 SOCKET

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 1 of 6




© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS VO00030AP

TIE OFF BRACKET HEIGHT ADJUSTMENT
Tie Off Brackets can be adjusted to fit 42RU, 45RU & 52RU racks. See below for hole spacing for your specific rack height.

42RU
= ~ - S~ ~ ? E @ @
~ 'Y o~ ~ 5 ; @ g gﬂ
e ™ ~c ~ ~ @ @ =] @“
a_ ~ =~ o @ @ ge @‘@
~ N o gg A@ [»]
~ o @ ~ @: gg ®
™~ N ‘\@ gp o@ 00 0 @9 °
M5 Carriage 0 w7 o 0 . @'@ @
bolts

D T
S
- 0
D/
Q
o@“
éu

[\
O e

éc

Q
Lo

5
u

o

[\
0
0
M)
D
=)
u
[ JY
U=
u
(R
®
°\ 2
Q!
0\0
0\0
Q\Q
D o\o

D
D
n 5
D
jut
v

S
=)

Q

o

o
éu
Qo
‘%S

C D
)
o D
I\
Q
D o
l.\.
L]
®
)
o
o
Q
o
Q
Q

@ﬁ{}]a@gg | @T@g@{}
go Upper Pane “

6 7o @
@ @ o ©° @ @ o ©
QO @ ana @
@?g@ag @T@QG
go 7

0 Lower Panel 0e il
I =
o ©° @ P A
S P s
7o 77 ga *
a8 %" a8 ®"

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 2 of 6



© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS

V00030AP

TIE OFF BRACKET HEIGHT ADJUSTMENT (cont.)

45RU

/
/
/
/
/
/
71
e 0 N
ut
D D
D D
D

i

. = g d @ ooa
t\\ ~ '\a\ao;"\ " @005 O“O.DOO
\\ i \@: "OO-D ] aooggoﬂ
M35 Carriage RIS iz @\a 0 % ‘
bolts gg\g \@.\ i gé g. Bj%gj
@@aoo I D p 000'0@@'
R | e
go U ’ /- : . ol
g 8" ' A
@aao > Upper Panel il i oo

@ 0
@ﬁg]a o @@@fﬂg

go =

g @ go

0 e 989"

QO @ 0000
@ﬁ;@ag @@@fﬂg

go 7 go

i3 Lower Panel go

TR B @ O@o
00 @ 000 @
@T@ag @@@QG

go ? gag

(D

@@@ ; L v

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 3 of 6



© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS VO00030AP

TIE OFF BRACKET HEIGHT ADJUSTMENT (cont.) /
/~ @ @ @ @
Faa =
52RU % i 56
1n= @‘@ 005.0009
. [\ - o © O.C’D D‘ gg UDEi
ST~ T~ % 5 0°C
\\k \\.\ ~ io ?D ° DOOO.
DR | == o0
- ~ °7 5 @:\ o 2 O-QD D. 5 2 52
M35 Carriage |0 @\@}G ‘/ M
o 00 1 . L 0e
.@ ° =} °
R n \U a0 w
5 ©° pper Panel , ©°
Q . @. QO [}
w ﬁ{}]a@gg m @'@ 9@9
go ro
(] 9o
@ @ o © @ @ 0@0
OO @ Oo OO @
v j?g@ o ® 7 i
go 2
i 0e @
@ @OQ@DO @ @0@09
o ° @ 0 O @
ip ﬁ; v o0 @ o v 0
=} Jo
Gﬁ; 5 i @O -~ Lower Panel g@g 7 5 @o
OO o @ 00 Q @
o @ v 50 f @ v o0
go 0o @ go d 5
m v : g 0

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 4 of 6



© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS VO00030AP

R4P TIE OFF BRACKET ASSEMBLY

1. Attach R4P Rack Mount Brackets at top &
bottom of Rack using (4) M6 hex nuts.

2. Attach Rack Bracket to R4P Mount brackets
using (4) M6 hex nuts.

3. Secure assembled panels to the Rack
Brackets using (6) M6 hex nuts.

Rack
Brackets
~
e
M6 Hex
Nuts
R4P
R4P Mount Bracket Mo ~
. unt .
Detail Brackets ~e
Assembled
Panels

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 5 of 6



© Panduit Corp. 2022 INSTALLATION INSTRUCTIONS VO00030AP

AR4P TIE OFF BRACKET ASSEMBLY

1. Attach Rack Bracket to rack
using (4) M6 hex nuts.

2. Secure assembled panels to
the Rack Brackets using (6)
M6 hex nuts.

Rack
Brackets
T ~e
M6 Hex
Nuts
AR4P Rack Bracket T e
Detail
Assembled
Panels

For Instructions in Local Languages E-mail:
and Technical Support: m n“IT techsupport@panduit.com

www.panduit.com/resources/install_maintain.asp www.panduit.com 86631(?;-%:654

Page 6 of 6



